ULTEM 9085 (@
Materialeigenschaften N L5 STRATA
g

Mechanische Eigenschaften

Einheit Wert Prifmethode
Zugfestighkeit, Type 1, 0.125 N/mm* 72 ASTM D638
Zug-Elastizitits-Modul, Type 1, 0.125 N/mm* 2220 ASTM D638
Dehnung, Type 1, 0.125 %0 6 ASTM D635
Biegefestigheit N/mm- 115 ASTM D790
Biege-Elastizitats-Modul N/mm? 2507 ASTM D790
IZ0D-5chlagzihigkeit Jim 614 ASTM D256
[Z0D-Kerbschlagzihigkeit J/m 106 ASTM D256
Thermische Eigenschaften

Einheit Wert Priffmethode
Formbestindigkeit in der Warme, bei 4.6bar  °C ASTM Do48
Formbestiindigkeit in der Wirme, bei 15,2 bar °C 153 ASTM Do4S
Glasiibergangstemperatur Tg °‘C 156 DSC (55Y5)
Speziclle Eigenschaften

Einheit Wert
Spezifische Dichte (g/cm?) 1.34 ASTM D792
Oxvgen Index 90 49 ASTM D2863
Vertikaler Brenntest (Test a (60s), passes at) Sek 2 FAR 25.853
50U Peak Heat Belease (5 minute test) EW/m? 36 FAR 25.553
Q5U Total Heat Release (2 minute test) EW x min/m? ) FAR 25.553

Verfiigbarkeit
Fortus 400mce
Fortus 900me

Farbe Material
elfenbein



CERTIFICATE
Bunsen Burner Test

Test Report No.

DLR FL-122/0808
acc. to FAR/JAR/CS 25, App. F, Part |
Client: Airbus Laupheim Designation: Stratasys FDM
RFT-F-25-969
Specimen Description: New Mat
Thick. of spec.: 2,0 mm Conditioning: 24 hr, 21°C, 50% rel. humidity
{AITM 2.0002A) Vertical — 60s ignition Time (AITM 2.00028) Vertical - 12s Ignition Time
Burn Flame Drip Burn Flame Drip
Length Time Flame Length Time Flame
Sample No. Imm] fs] Time {s] Sample No. [mm] [s] Time [s]
1 1 29 0 0
28 0 0
26 0 0
Limit 152 15 3 Limit 203 15 5
{AITM 2.00034) Horizontal - 15s Ignition Time (AITM 2.0003B} Horizontal - 15s Ignition Time
Sample No. Burn Rate [mm/min] Sample No. Burn Rate [mm/min]
1 1
2 2
3
Limit 2.5inch (64mm) / min Limit 4.0inch (102mm) / min
(AITM 2.0004) 45° - 30s Ignition Time (AITM 2.0005} 60° - 305 Ignition Time
Flame After Flame Burn Flame Drip
Time Glow Penetra- Length Time Flame
No. S No.
Sample No [s] [s] tion ample No [mm] [s] Time [s]
1

Limit 15 10 None

Remarks:
Deuisnhes Tonirum
. §ir Luft- und Raumiahet e YV
Test passed: Yes & / No D institut iy Antriobstechnik

Versuchsgelinds Trauen

The Material Test Center-Fire Performance is part of DLR-Design Organisation since 22.12.2005. The DLR-Design Organisation has been
approved under the authority of the German Aviation Authority (LBA) Certificate No.: LBA.NJA.O05
These test results are in correspondence with the FAR/JAR/CS-25-Requirements!

Date: Checked:

Approved: £ =
N UL e
15.08.2008 /é e 5 ’5 l/}«&,




CERTIFICATE

Measurement of Heat Release Rate
and the Heat Release HR-178/0808

acc. 10 JAR/FAR/CS 25, App. F, Part IV & AITM 2.0006

-

Test Report No.

DLR

Client: Airbus Laupheim Designation: Stratasys FDM
RFT-F-25-969

Specimen Description: New Mat

Thick. of spec.: 2,0 mm Conditioning: 24 hr, 21°C, 50% rel. humidity
Calibr.-factor: 0,33 kW/mVxm?2 | Air distribution: 40 l/sec
Baseline voliage: 23,7 mv Heat flux density: 3,5 W/cm?
HRR* HR**
No. Weight [g] (kW /m2] at [s} kW « min/m?2]

1 51,1 47,48 279 35,18

2 51,5 44,18 a4 37,57

3 51,2 40,% 293 28,83

Limit 65 -

*lass than 65 kW/m’ for a peak heat release rate
x*|ass than 65 kWsmin/m?, for the 2-minute total heat release (for the average of triplicate sample measurements}

Remarks:
Disytaghes Zenivum
. N #iir Luft- und Faumiahrt e
Test passed: Yes / N [] nstitut i Antrisbatechnik

Versuchsgelinde Trauen
The Material Test Center-Fire Performance is part of DLR-Design Organisation since 22.12.2005. The DLR-Design Organisation has been
approved under the authority of the German Aviation Autharity (LBA) Certificate No.: LBA.NJA.OCS
These test resuits are in correspondence with the FAR/JAR/CS-25-Requirements!

Date: Checked:

Approved: @ -
o7 (
14.08.2008 e 903 Mu :
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Certificate: HR-178-0808
14.08.2008

Designation: RFT-F-969

Client: Airbus Laupheim

RUN 1 |
Heat-Release-Rate
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CERTIFICATE

on Combustion Products

Determination of the Toxic Components

Test Report No.

ABD-177/0808

DLR
acc. to ABD 0031 & AITM 3.0005
Client: Airbus Laupheim Designation: Stratasys FDM
RFT-F-25-969
Specimen Description: New Mat
Thick. of spec.: 2,0 mm Conditioning: 24 hr, 21°C, 50% rel. humidity
Gas Limit Flaming Mode (F) Non-Flaming Mode (NF)
(all values in ppm) No. Result Mean No. Result Mean
1 0 1 0
HCN 150 2 0 2 0
Hydrogen Cyanide 3 3
1 50 1
co 1000 2 50 2
Carbon Monoxide 3 3
1 0,5 1
NO, 100 2 0,5 2
Nitrous Fumes 3 3
1 1
502 + HZS 100 2 2
Sulf Dioxide + Hydr. Sulphide 3 3
1 1
HF 100 2 2
Hydrogen Fluoride 3 3
1 0 1 0
HCl 150 2 0 2 0
Hydrogen Chloride 3 3

Remarks:

Specimen tested in conjunction with Smoke Density-Test No.: SD-179/0808

Test passed: Yes / No D

The Material Test Center-Fire Performance is part of DLR-Design Grganisation since 22.12.2005. The DLR-Design Organisation has been
approved under the authority of the German Aviation Authority (LBA) Certificate No.: LBA.NJA.0O5

These test results are in correspondence with the FARJAR/CS-25-Requiremants!

Dayinches Zenirum

e LuB- und Raumiaivrio. V.
nstitut fir Antrighstachnik
Versuchsgelands Trauen

Date: Checked:

Appréved: _ —
18.08.2008 = = 8{9(/\;) v




o fomld 2 4
CERTIFICAT Test Report No.
Measurement of Smoke Densi
DLR Y SD-179/0808
acc. to JAR/FAR/CS 25, App. F, Part V & AITM 2.0007
Client: Airbus Laupheim Designation: Stratasys FDM
RFT-F-25-969
Specimen Description: New Mat
Thick. of spec.: 2,0 mm Conditioning: 24 hr, 21°C, 50% rel. humidity
Limit Flaming Mode (F) Non-Flaming Mode
(D, after 4 min) No. Result Mean No. Result Mean
1 5 1 1
max. 200 2 6 2 1
3 4 3 1
D, = specific optical smoke density (after 4 min)
Remarks:
Specimen tested in conjunction with Toxicity - Test No.: ABD-177/0808
' npuiaches Zentrum v
. N #5r Lt nnd Faumfahria, V.
Test passed. Yes / No D ipstiut i Anirighstechnik
versuchagelands Trausn
The Material Test Center-Fire Performance is part of DLR-Design Qrganisation since 22.12.2005. The DLR-Design Organisation has been
approved under the authority of the German Aviation Authority {LBA) Certificate No.: LBA.NJA.OCS
These test results ara in correspondence with the FAR/JJAR/CS-25-Requirements!
Date: Checked: Approved: 3 —_
18.08.2008 A L - @%Wv(\/




